
E. IIC . .:. 

PAR·TS LIST 
J\-V 1) A i' 

LSW -27L 
-27BL 
-28L 
-28BL 

• SEIKO SEWING MACHINE CO., LTD. 



- -------------- --



INDEX 

Pages 

iii~- J:.;tli . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1' 2 
FACE PLATE, ARM TOP COVER 

~ f:: /, J:.fdl, /- IJ - · · · · · · · · · · · · · • · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 4 ' TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

~I-, 'fljlp.I.. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 5 6 ' PRESSER BAR, VIBRATING PRESSER BAR 

st•±-8', il*itl':J ~ ............................................................. 7 8 
' NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

*~- jlp.I.::ktlil'(;f. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9 10 
' KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

""Fflll, '"F~Jt.-t---:1-•J-, ziJnA ................................................ 11.12 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

it~- i2S 1J±tt, i2S 1Jfdl ··················· ...............•........................ 13,14 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

1'(-:J!Jvl'(-, ""F"z•Jc':J~ ..........•............................................ 1s,16 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

;IJ~±-8' (~) ' ;IJ~ ............................................................. 17,18 
HOOK SADDLE {RIGHT}, HOOK 

;IJ~±-8' (~) ' ;IJ~ ............................................................. 19,20 
HOOK SADDLE (LEFT), HOOK 

1117-tli . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21 ' 22 
TENSION 

~:m . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23.24 
LUBRICATION 

Jlf.tli8lJ . •·····•···· ....................•.......................................... 25,26 
ACCESSORIES AND ATTACHMENTS 

jl1J~8lJ ......................... . ..... . ............................................ 27,28 
PARTS AVAILABLE AT EXTRA CHARGE 

ij--;/3l . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29,30 

TABLE OF GAUGE PARTS 



ilitfi.. ...t tli 
FACE PLATE, ARM TOP COVER 

1 

~ 
I 

4 

1 
6 

12 

(········· 
, .. 

··.:.:·:::::::::.:·::::.·.·.·.·.·.·.·.·.·.·.·.·.·.······:::::::::... . ..... -····.---········ 
····· .... ·····: ..... /···' .............. ---

~30 

~ 
~31 

'\33 

34 

32 



iiHIR, ..t~ 
FACE PLATE, ARM TOP COVER 

NO ftM'a·~ ...J ...J 

~· .?..~ PARTS NAME 
...J m ...J m 

PART NO 
..... ..... II) II) 

OTV N N N N 

1 15035 * * * * 1 iliitli FACE PLATE 

2 15036 * * * * 1 tllti HINGE 

3 15039 * * * * 6 li:.~Q(.; SCREW 1/8X44 L=3.5 

4 15037 * * * * 1 ifiitli I! Q FACE PLATE SPRING 

5 15039 * * * * 2 J.l:~Q(.; SCREW 1 /8X44 L- 3.5 

6 15038 * * * * 1 ilii ~Jj ::l }..., RUBBER 

7 15006 * * * * 1 ~ltli ARM SIDE COVER 

8 8040 * * * * 2 .l.I:NJQ(.; SCREW 9/64X40 L=8.0 

9 15003 * * * * 1 .ltli ARM TOP COVER 

10 11007 * * * * 1 )!BiiJI~~ OIL LEVEL INDICATOR 

11 15004 * * * * 1 .ltli~- ~-~~ ·;1 ~ :..- GASKET 

12 15007 * * * * 7 .l.I:&')Q(.; SCREW 9/64X40 L·10.0 

13 36708 * * * * 1 ~f,;f]J\- THREAD TAKE UP COVER 

14 6031-02 * * * * 1 l.I:.NJQ(.; SCREW 11/64X40 L .. 9.0 

15 11006 * * * * 2 .ltli*-Uf ARM TOP COVER THREAD GUIDE 

16 13076-02 * * * * 2 -j- ';I ,.. NUT 7/32X32 

17 15086 * * * * 1 )!BPJJri tli 1:· t;) OIL CONTROL SPRING 
18 8040 * * * * 1 .l.I:NJt;)(.; SCREW 9/64X40 L-=8.0 
19 11142 * * * * 1 ? ·:;~'\'- WASHER 

20 11004 * * * * 1 ~PJ!1J t:i fJ I J OIL REGULATOR 
21 10597 * * * * 1 .1.1:~1:)(.; SCREW 1/8X40 Ls3.3 
22 15058 * * * * 1 l*;dJi!!lfU* OIL REGULATING STUD 

23 15059 * * * * 1 **~iifi ;l. -:1 I) ::,... ? OIL REGULATING SPRING 
24 15057 * * * * 1 l*~i!!fi ~ 1'1' JL- OIL REGULATING DIAL 

25 8009 * * * * 1 .l.I:NJt;)(.; SET SCREW 15/64X28 L•7.5 

26 
27 15034C * * * * 1 I::=- JL-7 .:1. - :1. )dl;t. wo OIL TUBE AND OIL WICK COMPLETE 
28 
29 
30 15054 * * * * 1 ilii ~HlH t < .l > THREAD GUIDE (UPPER) 
31 10685 * * ... * 2 J.l:~t;)(.; SCREW 3.4X36 L .. 6.5 
32 10759-A * * * * 1 ilii~HtH t Cf) THREAD GUIDE (LOWER) 
33 10760 * * * ... 1 ilii-*UHt 7 I Jv t- FELT 
34 10685 * * ... ... 1 J.l:t;)~(.; SCREW 3.4X36 L=6.5 
35 15061 ... * * * 1 ts;d!j&IJT t:::,... OIL REGULATING PIN 
36 30046 * * * * 1 7-;t. fl.ll:. &'> t.~.t: EARTH WIRE SCREW M4XO. 7 L=4. 0 

2 



xt:/, J:.flll, :t-•J-
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

38 37 

~ 

\ (Y44 52 

'( ~13~ 
~~51 a-24 

8 

23 

16 21 

3 



;R I:/, J:f1t -:f- IJ -
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 
NO ftR.fa&J} ...J ...J ftA ~~ PARTS NAME ...J m ...J m 

PART NO 
,.._ ,.._ Cl) Cl) 

OTY N N N N 

1 15209 * - - - 1 J:.~ ARM SHAFT , 15327 - * - - 1 l:M ARM SHAFT 
1 15011 - - * - 1 l:fdl ARM SHAFT 
1 15209 - - - * 1 l:ldl ARM SHAFT 
2 11042 * * * * 1 l:.S~;e; OIL WICK 
3 10506 * * * * 1 l:flll~ti tl t; OIL STOP SCREW 7.85X20 L==6.0 
4 10577 * * * * 1 "j- I) -tf:ll L,t} (; PULLEY ADJUSTING SCREW 6.75X24 l=11.0 
5 19414 * * * * 1 ?7/?-=f-~3/iJ.L.. NEEDLE BAR CRANK 
6 19415 * * * * 1 fl'L II~~ t.> tl t; POSITION SCREW 1/4X28 L=2D.O 
7 19416 * * * * 1 .ll:.t.>nt; SET SCREW 1/4X28 L=14.0 
8 10563 * * * * 1 J:.-;1. ~ JL- (Jiij) ? ""/ y ~ WASHER 
9 10562 * * * * 1 J:. M ;e ~ '"' (ilii) ARM SHAFT BUSHING (FRONT) 
10 
11 10524 * * * * 1 .ll:.t.>nt; SET SCREW 6.75X24l=6.5 
12 
13 10725 * * * * 2 J:.flll ;e ~ '"' om 7 z '"' 1- OIL FELT 
14 13074 * * * * 1 J:.flll-"'7 I)'/ 'j 7- ;J.. ARM SHAFT BALL BEARING ADAPTOR 
15 10567 * * * * 1 J:.ti-"'7 I)/~ ARM SHAFT BALL BEARING 
16 13361 * * * * 1 J:.fdl-"'7 1) ;.... ? iJ 7- ARM SHAFT BALL BEARING ADAPTOR SLEEVE 
17 23637 * * * * 2 .ll:.t.>nt.; SET SCREW 1/4X28 L=7.5 
18 10568 * * * * 1 ~f.t (., 1) /'j BALL BEARING RETAINING RING 
19 10571 * * * * 1 J:.flll-"'7 1J;....? 7- :J..ll:N>n t; SCREW 6.75X24 L .. 2o.o 
20 10504 * * * * 1 "1'- 1)- MACHINE PULLEY 
21 10505-B * - * - 1 J'l:=¥= 1);....? ("X"JL- 1- jj- t-:1l&ffl) FEED INDICATING DISC (W/0 BELT GUARD) 
21 10505-A * - * - (1) J'l:=¥= 1);....? {"")I, 1- jj- t-: i-t ffl) FEED INDICATING DISC fY'/1 BELT GUARD) 
21 10943-B - * - * 1 Jt:f: 1) ;....~ ( ""'"' .. jj- t-:1l&ffl) FEED INDICATING DISC fY'/10 BELT GUARD) 
21 10943-A - * - * (1) J'l:~l) /? ( ""JL- 1- jf- t-: 1-t ffl ) FEED INDICATING DISC fY'/1 BELT GUARD) 
22 10566 * * * * 1 Jt=¥= IJ:., ~ Jl:n t; SET SCREW 1/4X32 L=5.5 
23 10576 * * * * 1 1itlll~t.>tlt; POSITION SCREW 15/64X28 L·21.0 
24 10579 * * * * 1 ll:t.>nt.; SET SCREW 15/64X28L=20.0 
25 10569 * * * * 1 ""JL- .. "1'- 1) - ARM SHAFT CONNECTING BELT PULLEY 
26 10574 * * * * 2 "'()!, f- 7'- 1)- I) / ~ BELT PULLEY SPRING FLANGE 
27 10571-G * * * * 1 ""'"' 1- -:t- IJ -ll:t.> n ~_; SET SCREW 6.75X24 L=20.0 
28 10570 * * * * 1 -"'JI.- f- :f- I)- J:: / t} (; POSITION SCREW 6.75X24 L•14.5 
29 10524-G * * * * 1 ""'"' t- :1- 1J - 1::;.... n t; ll:n ~_; POSITION SCREW SET SCREW 6.75X24 L==6.5 
30 10621 * * * * 1 ~-( ~ ;.... ~ ""'"' 1- ARM SHAFT CONNECTING BELT 
31 15504C * * * * 1 ~" (*A) THREAD TAKE UP LEVER COMPLETE 
32 15504 * * * * 1 ~" THREAD TAKE UP LEVER 
33 15026 * * * * 1 ~ff~l! THREAD TAKE UP LEVER DRIVING STUD 
34 10728 * * * * 1 ~"~@~~ OIL WICK 
35 10528 * * * * 1 H.-?7/? NEEDLE BAR CONNECTING LINK 
36 15013 * * * * 1 ~ffl::'/ THREAD TAKE UP LEVER HINGE STUD 
37 11042 * * * * 1 ~"I::'/~~ OIL WICK 
38 10524 * * * * 1 ~ffl::'/ll:t.>tlt; SET SCREW 6.75X24 L .. 6.5 
39 10523 * * * * 1 it4*?7/?l::'/ NEEDLE BAR CONNECTING LINK STUD 
40 10726 * * * * 1 tNf?? /? 1::/~~ OIL WICK 
41 15038 * * * * 1 ~::f.L..ti RUBBER OIL STOPPER 
42 19417 * * * * 1 it4*?7/?l::'/ll:t.ltlt.; (ft.) SCREW 1/4X28 L .. 6.5 
43 19418 * * * * 1 it~? 7 ;.... ? 1::';.... ll: N> tl [.; (;i) SCREW 1/4X28 L-4.5 
44 10551 * * * * 1 ~"~~lt THREAD TAKE UP LEVER OIL GUARD 
45 10650 * * * * 1 ~"~~ lt ll: t) tl t; SCREW 3.4X36 L=6.0 
46 10772C - - * * 1 J:.li~CJ .. ) t-: (*!) LIFTING ECCENTRIC CONNECTION COMPLETE 
47 10772 - - * * 1 J:.ll~ CJ •J t-: LIFTING ECCENTRIC CONNECTION 
48 10773 - - * * 1 =-- t-: Jl.--"'7' 1) ;.... ~ NEEDLE BEARING 
49 19427 - - * * 1 .:Pf!PxJ:.Tn.L.. LIFTING ECCENTRIC 
50 19508 - - * * 2 .:Pifl!xJ:."Fn.L..ll:N>nt; SET SCREW 1/4X40 L=S.S 
51 11879 - - * * 1 .:Ptf:llxJ:.Tn.L..n7- LIFTING ECCENTRIC COLLAR 
52 10573 - - * * 2 .:P¥P:t..J:.""F7J.L..7J7-ll:N>nt.; SET SCREW 7/32X32 Lo:11.0 

4 



tfPI., ~ift~I 
PRESSER 8 ~ AR, VIBRATING PRESS · ER BAR 

18 

~ 

17 

10 

13 

16~ 
3~ 

21 

1 

19 

42 

) 41 

~~ 
43 44 

i--33 

32 

--'11 

30. 

49 

5 



tfP.I... ~tlll.I~ 
PRESSER BAR, VIBRATING PRES~ER BAR 

NO $~iS~ ..J ..J :ua £~ PARTS NAME ..J m ..J m 
PART NO 

..... ..... IX) CD 
OTY N N N N 

1 10540 * * * * 1 t'P~.f! PRESSER BAA 
2 10539-A * * * * 1 ~'~*' ("f) )C ~ Jl- PRESSER BAR BUSHING (LOWER) 
3 10761 * * * * 1 .ll:.~nt; SET SCREW 6. 75X24 L=1 1.0 
4 10538 * * * * 1 t'P~*l (J:.) ;>( ~ Jl- PRESSER BAR BUSHING (UPPER) 
5 10761 * * * * 1 .ll:.~nt; SET SCREW 6.75X24 L=1 1.0 
6 10541 * * * * 1 t'P~~~P-1 PRESSER BAR POSITION GUIDE BRACKET 
7 10662 * * * * 1 .ll:.~nt; SCREW 5/32X40 L=6.5 
8 10543 * * * * 1 ~P-1~ PRESSER BAR POSITION GUIDE 
9 10761 * * * * 1 .ll:.~nt; SET SCREW 6.75X24 L=1 1.0 
10 18479 . . * * 1 ~~~~~ PRESSER BAR LIFTING BRACKET 
11 19518 . - * * 1 t'P~~~Uin t; SCREW 11/64X40 L=14.0 
12 10546-A - - * * 1 t'P~~~~Ttli TENSION RELEASE SLIDE 
13 10547 - - * * 1 t'P~~~~Ttlitfn TENSION RELEASE SPRING 
14 18480 - - * * 1 <O)~.ll:.~nt; LIFTING BELL CRANK SCREW 1 1/64X40 L=8.0 
15 13360 * * * * 1 t'IJ~~~~ IJ /"j PRESSER BAR SPRING BRACKET 
16 13365 * * * * 1 tiP~-~~ •J '/ ?**n t.; PINCH SCREW M4X0.7 L=9.0 
17 10659 * * * * 1 ~~J:.tft...-1\- PRESSER BAR LIFTER 
18 10660 * * * * 1 t'P~J:.tft...-'' ..:. 1:' /n t; HINGE SCREW 4.5X32 
19 10185 - - * * 1 ~~tiP~ 1/4 •• (t:~) LIFTING PRESSER FOOT 1/4" (STANDARD) 
20 10664 - - * * 1 ~~t'Px.ll:.~n ~_; SCREW 3.4X36 L=9.0 
21 19425 - - * * 1 .. ~ LIFTING ROCK SHAFT 
22 10514 - - * * 2 -tJtfdl.,c ~ Jl- LIFTING ROCK SHAFT BUSHING 
23 16709 - - * * 1 ntfdll:'/nt; SCREW 1/4X28 
24 19516 - - * * 1 ... l:'/b(.;7"·;~ 1- NUT 1/4X28 
25 10728 - - * * 1 -tl*il:'/nt;$;& OIL WICK 
26 10558C - - * * 1 (0)~-f!-:;1- LIFTING BELL CRANK COMPLETE 
27 10558 - - * * 1 (0)~ LIFTING BELL CRANK 
28 10557 - - * * 1 < 0)~]1~ (::k) LIFTING BELL CRANK LINK 
29 10556 - - * * 1 < 0)~]1~ (lj\) VIBRATING PRESSER BAR CONNECTING LINK 
30 34713 - - * * 1 cpt'IJ_i .. VIBRATING PRESSER BAR 
31 10554 - - * * 1 cpt'IJ X .A 7" IJ '/? VIBRATING PRESSER BAR EXTENSION SPRING 
32 10553-A - - * * 1 cpt'IJ_i.A /IJ /"j~ VIBRATING PRESSER BAR EXTENSION 
33 15060 - - * * 1 cpt'IJx•t'P~nt; SCREW 5/16X24 L .. 16.0 
34 15118 - - * * 1 ~:h..ll:.1li::E VIBRATING PRESSER BAR SLIDE BLOCK 
35 
36 10285 - - * * 1 cpt'IJ~ 1/4" <t=~) VIBRATING PRESSER FOOT 1/4" (STANDARD) 
37 10662 - - * * 1 cpt'IJ~.ll:.~nt; SCREW 5/32X40 L=6.5 
38 10548-A - - * * 1 t'P~-~~~:h..ll:.~t& LIFTING BRACKET GUIDE BLOCK 
39 10519 - - * * 1 ll:~nt; PINCH SCREW 6.75X24 L=17.5 
40 15111 - - * * 1 I:'/ PIN 
41 19419 - - * * 1 J:. T iJ .L..li*S t:. ~ ~ LIFTING ECCENTRIC CONNECTING CRANK 
42 19420 - - * * 1 J:. T iJ .L..li*S t:. ~ ~ *f :td t; PINCH SCREW 1/4X28 L=16.0 
43 10775 - - * * 1 J:.li*S o ·:~ n.st n ~_; HINGE SCREW 7/32X32 
44 10703 - - * * 1 J:.li*So-:~ n.stn ~_; '7 ·:~ ~ i'- WASHER 
45 10774 - - * * 1 J:.li*S D ·:1 t: I~-( / LIFTING ECCENTRIC CONNECTION COLLAR 
46 10776 - - * * 1 J:.li*S D ·:~ t-:tli!"T ·:1 1- NUT 7/32X32 
47 10857 * * - - 1 tiP~~~~ PRESSER BAR LIFTING BRACKET 
48 10858 * * - 1 ig'7 ·;, ~ i'- WASHER 
49 10465 * * - - 1 tiP~~ 1/4" Wl~~) PRESSER FOOT 1/4" (STANDARD) 
50 10664 * * . - 1 t'P~~.ll:.~nt.; PRESSER FOOT SCREW 3.4X36 L=9.0 
51 10548 * * - . 1 ::k3(:JE:Qt; LIFTING BRACKET GUIDE SCREW 6.75X24 

6 



tt-•±~ .. ii~D'Y~ 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

3~ 

2~0 

4 

5 

:~ 

rr:rn 9 

~ 10 :/ ~~ 
11 

12 

16 

~\\2 
29 ) 

34-t 

30 
27 

7 



tta±-a .. il~o-:~~ 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

NO $~·~ ..J ....J ti:I ~t. PARTS NAME _, m ...J m 
PART NO 

,.... ,.... II) II) 
QTY N N N N 

1 15305 * * - - 1 iH*±~ NEEDLE BAR ROCK FRAME 
1 15547-A . . * * 1 tt~±~ NEEDLE BAR ROCK FRAME 

2 11875 * * "' * 1 U-ti±~~;... HINGE STUD 
3 10525 * * * * 1 .ll:N.>~L; SET SCREW 6.75X24 L=9.0 
4 15117 . . * * 1 11lh.ll:tli SLIDE BLOCK PLATE 
5 8100 . . * * 2 •n.ll:tli.II:N.>nt; SCREW 9/64X40 L=6.5 
6 15031 * * "' * 1 tt*±~)m;& OIL WICK 
7 10560 * * * * 1 1?'-Jf., NEEDLE BAR ROCK FRAME POSITION BRACKET 
B 10561 * * * * 1 .II:N.>~t; LIFTING BRACKET GUIDE SCREW 11/64X32 l=6.5 ' 
9 10992 * * - - 1 iHl NEEDLE BAA 
9 10955 . - * * 1 iHl NEEDLE BAA 
10 11204 * * . . 1 ittl 1/4" (tlil) NEEDLE CLAMP 1/4" (STANDARD) 
10 10005 - . "' "' 1 ittt 1/4" UliJ) NEEDLE CLAMP 1/4" (STANDARD) 
11 10535 * * . - 2 it .11: N.> ~ 1.,; NEEDLE SET SCREW 3.4X36 L=4.5 
12 N0122 * * * * 2 tt NEEDLE 
13 10856 "' * - - 1 tt-~~ NEEDLE BAR CONNECTING STUD 
13 10904 - - * * 1 tt•~~ NEEDLE BAR CONNECTING STUD 
14 10532 * * * * 1 tt-~~-~t; PINCH SCREW 5/32X40 l=9.0 

15 10726 "' * * * 1 iHl~!~;& OIL WICK 
16 10578 "' * "' * 1 J:.i! IJ 1f: NEEDLE BAA ROCK FRAME ROCK SHAFT 
17 11876C * * * * 1 J:.i! IJ 1f:1ij]i (*11) SLIDE BLOCK COMPLETE 
18 11877 * * * * 1 J:.i! IJ.fi'l]i SLIDE BLOCK 
19 11876 * * * * 1 J:.i! IJ·~ /~ t; SLIDE BLOCK STUD 
20 10581 * * * * 1 ..t.i! 1J1f; ~ ;,...~ t; !l:N.> tl t; SET SCREW 7/32X32 L=7.0 
21 15016 * * * * 1 31~ ROCK SHAFT CRANK 
22 10519 * * * "' 1 li~&N.>tlt; PINCH SCREW 6.75X24 L=17.5 
23 10756 * * * * 1 ii.SD •;; r ROCK SHAFT CRANK CONNECTION 
24 10728 * * * "' 1 ll~ [J ':I t: jdj;& OIL WICK 
25 8014 * * "' * 1 llt!l [J ':I t: .on tl t; (!j\) HINGE SCREW 9/32X28 L=13.1 
26 8105 * * "' * 1 il~ [J ':1 t: .on~ t; (lj\) 7 ':1 1- NUT 9/32X28 
27 10758 * * "' * 1 ii~D ·;; 1-=".DD.tl t; '*) HINGE SCREW 11/32X28 L=26.0 
28 15017 "' * * "' 1 i! IJ DU'i!H1 "1' NEEDLE BAA ROCK FRAME REGULATING PIPE 
29 15019 * * "' * 1 i! IJ ~iit.: ~ ~ FEED ROCK SHAFT CRANK 
30 10754 * * * * 1 JliJ 1f:ilt.: ~ ~-~ t; PINCH SCREW 6.75X24 L=16.0 
31 15018 * * * * 1 • .iii /'t 1 /? ':I ~ -to WASHER 
32 3036 * * "' * 1 ·~[J ':I 1-=".DD.~ t; '*) 7 ':1 1- NUT 11/32X28 
33 10779 * * * * 1 )fkZ~~~~~;,... CLIP 
34 10778 * * * * 1 )Eli~ OIL WICK 
35 4221 * * * * 1 )EBZ~~ OIL WICK RETAINER 
36 15007 * * * * 1 *le.FHf (;;D) .11: N:> ~ t; SCREW 9/64X40 L= 1 0.0 

a 



*~- ftll.I-*tlil'\;f' ... 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

9 



1\:i:3, tllli·*~'"* 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

NO g6cfbti -i.% _J ...J :tm .Pc:g PARTS NAME 
...J m ...J m 

PART NO 
,.... ,.... Cll Cll OTY N N N N 

1 10710 * * * * 1 *~ KNEE LIFTER LIFTING LEVER 

2 10712 * * * * 1 *~l.l:.~td 1,; HINGE SCREW 6.75X24 

3 13059 * * * * 1 ~li:td SPRING 

4 11154 * * * * 1 ~ l.f:tdl.l:.~ :td 1,; SCREW 6.75X24 

5 10711 * * * * 1 1]1~ KNEE LIFTER CONNECTING LEVER 

6 10712 * * * * 1 1]1~11:.~ :td 1,; HINGE SCREW 6.75X24 

7 15074 * * * * 1 ,!fiiJ~ KNEE LIFTER CONNECTING LEVER LIFTING ROD 

8 15076 * * * * 1 ,!fiiJ~ll:.~l::'/ SET PIN 

9 10714 * * * * 1 ,!fi1J~7r7- LIFTING ROD COLLAR 

10 10561 * * * * 1 ,!fi1Jtf7J7-l.l:.~:tdl,; LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5 

11 10717C * * * * 1 ,!fi IJ 4f±·~=H*Dl LIFTING ROD ROLLER BRACKET COMPLETE 

12 10717 * * * * 1 ,!fiiJ .. ±g LIFTING ROD ROLLER BRACKET 

13 10718 * * * * 1 Wl•J .. ±go-7- LIFTING ROD ROLLER 

14 10719 * * * * 1 Wl'J~±go-7-l.l:.~:tdt.; SCREW 3.4X36 

15 10561 * * * * 1 ,!fiiJ .. ±#l.l:.~:tdl,; LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5 

16 10705 * * * * 1 t!JI~ .. :ktlili:td PRESSER BAR SPRING (FLAT) 

17 10706 * * * * 1 *tli I! :td ~ L t :td I,; PRESSER BAR SPRING SUPPORT SCREW 

18 11156 * * * * 1 ::ktli I! :tdlf!liii :td I,; PRESSER BAR SPRING REGULATING SCREW 

10 



""f.a, t~)v f'-.J'- 1) -, ~ 1) 7Jh. 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

17 

14 

~ 

~ 
\ 15 

11 
13 

12 

11 



Tfdl. T~Jttt---:1- 1J-. ilS 1J:hA 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

NO 8MMlP~· _J _J ft2 ~t. PARTS NAME 
_J m _J m 

PART NO 
.... .... IX) IX) 

QTY N N N N 

1 10944 * * * * 1 ·n~ HOOK DRIVING SHAFT 

2 10950 * * * * 1 ·n~om ;t. ~ 11- 1/16" -1"(U1fl!l BUSHING (FRONT) 1/16" -1" (STANDARD) 

2 15522 * * * * { 1) ·n~{iilil ;t. ~ 11- ,_,,4 .. BUSHING {FRONT) 1-1/4" 

2 15523 * * * * { 1) ""Ffdl{iili) ;t. ~ Jl- 1-112" BUSHING {FRONT) 1·1/2" 

3 10571 * * * * 1 J.l:.d.>t.l.t.; SET SCREW 6.75X24 L=20.0 

4 11080 * * * * 1 ·n~!iilil ;t. ~ 11-7 IJ'-" OILING FELT 

5 15526 * * * * 1 ""Ffdl(cpr.,,);t. ~Jt- 1116" -1"(UU!) BUSHING {MIDDLE) 1/16" -1" (STANDARD) 

5 15527 * * * * {1) ""Ffdl(cpra,) ;t. ~ Jt- 1-114" -1-1/2" BUSHING {MIDDLE) 1-1/4" - 1-1/2" 

6 10522 * * * * 1 J.l:.d.>t.l.t.; SET SCRE~ 6.75X24 L=14.0 

7 10729 * * * * 1 ;t. ~ Jt-~EbZ OIL WICK 

8 30157 * * * * 1 ""f fdl ""\")7 I) / ":f IJ" - ~ HOOK DRIVfNG SHAFT BUSHING {BACK) 

9 10571 * * * * 1 J.l:.d.>t.l.t.; SET SCREW 6.75X24 L=20.0 

10 10609 * * * * 3 ~f41t I) / ":f l.l:.dJ :t;). t_; SCREW 3.4X36 L=5.0 

11 10567 * * * * 1 ""ffdl~]" IJ / ";/ BALL BEARING 

12 10607 * * * * 1 ""fflh~]" IJ / ":f iJ 7- COLLAR 

13 10566 * * * * 1 ll:.d.>t.l.t.; SET SCREW 1/4X32 L=5.5 

14 10658 * * * * 1 tit )~d.> :b [.; POSITION SCREW 1/4X32 L=5.5 

15 10608 * * * * 1 ~1t 1J :..-? BALL BEARING RETAINING WASHER 

16 10610-01 * * * * 1 ""F""" Jl- 1- :1- 1) - SAFETY CLUTCH PULLEY 

17 10574 * * * * 1 7'-IJ -I~ /":f. PULLEY SPRING FLANGE 

18 10611 * * * * 1 ""F """Jl- 1- :1- IJ -JL'lf SAFETY CLUTCH COLLAR 

19 10612 * * * * 2 ll:.d.>t.l.t.; SCREW 114~32 L=10.5 

20 10615 * * * * 1 ""f.IX'JI- 1-"J'-IJ -filit.l. SAFETY CLUTCH LOCKING LEVER SPRING 

21 10614 * * * * 1 ""f ~ Jl- 1- :1- IJ - Ji 1::" / HINGE PIN 

22 10581 * * * * 1 ""f .IX' Jl- 1- :1- IJ - J.Q: 1::" / !1:. d) :b [.; SCREW 7/32X32 L=7.0 

23 10619 * * * * 1 ""f .1'( Jl- I- :1- IJ - ~ "j' 1) / ":f SAFETY CLUTCH THROW IN LATCH SPRING 

24 10618 * * * * 1 ""f .1'( Jl- 1- :1- IJ -lj\JI*S SAFETY CLUTCH RATCHET CONNECTING LINK 

25 10616 * * * * 1 ""F """J'- " 7'- •; - u~~ SAFETY CLUTCH LOCKING LEVER 

26 10613 * * * * 1 ""f .1'()1- 1- :1- IJ -Hf-~ 1::" / HINGE STUD 

27 10581 * * * * 1 ~11-~ 1::' /!I:~ t.l. [.; SCREW 7/32X32 L=7.0 

28 10617 * * * * 1 ""f .IX' Jl- t- 7'- IJ -1j\J)\ .. SAFETY CLUTCH RATCHET 

29 10620 * * * * 1 ""f ~JI- 1- 7'- IJ -jg 1::" / SAFETY CLUTCH THROW IN LATCH PIN 

30 10622 * * * * 1 /Ui HOOK DRIVING SHAFT LOCK RATCHET 

31 10766 * * * * 1 ll:.d.>t.l.t.; SET SCREW 1/4X32 L=7.0 

32 10639 * * * * 1 tit )~d.> :b t; POSITION SCREW 1/4X32 L=8.0 

33 10672 * * * * 1 tiP(., ;j{ ~ / (lj\) FEED REGULATING STUD {SMALL) 

34 10673 * * * * 1 ~ "j'IJ /";/ SPRING 

35 10674 * * * * 1 ll:.;t.l::"/ CLIP 

36 10627 * * * * 1 J!IJ tJJ...±'fS FEED DRIVING FLANGE 

37 10765 * * * * 1 ll:.d.>t.l.t; SET SCREW 1/4X32 L=11 .0 

38 10628 * * * * 1 tit II!;~ ~ :b t; POSITION SCREW 1/4X32 L=12.0 

39 15022 * * * * 1 J!IJtJJ... FEED DRIVING CAM 

40 10634 * * * * 1 J!IJ iJJ...tJ• (.,d) 1::'/ FEED DRIVING ECCENTRIC PIN 

41 10631 * * * * 1 tJ .:_ '.) 1) FEED DRIVING ECCENTRIC FRICTION GIB 

42 10629 * * * * 2 ll:.d.>t.l.t; SCREW 1/8X40 L=8.0 

43 10630 * * * * 2 tit )~d.> :b t; POSITION SCREW 1/8X40 L=5.0 

44 10626 * * * * 1 ;(ijtf~tJL... FEED DRIVING ECCENTRIC ADJUSTING DISC 

45 10625 * * * * 1 tfP (., 1) / ":f ~ (::' IJ / ":f SPRING 

46 10623 * * * * 
,. ~IJI(., IJ /";/ COLLAR 

47 10566 * * * * 2 ll:.~t.l.t.; SET SCREW 1/4X32 L=5 .5 

48 10671 * * * * 1 tljl (., ;j{ ~ / { 7\l FEED REGULATING STUD {LARGE) 

49 10673 * * * * 1 ~ "j'IJ / ":f SPRING 

50 10674 * * * * 1 ll:.d.>l::"/ CLIP 

51 15023 * * * * 1 !I:. d.> fa RETAINING RING 

52 10638 * * * * 2 :k.:¥1'- HOOK DRIVING GEAR 

53 10639 * * * * 2 1ull;~~n t.; POSITION SCREW 1/4X32 L=8.0 

54 10766 * * *' * 2 ll:.d.>:bt.; SET SCREW 1/4X32 L=7 .0 

55 10637 * * * * 1 US I) _t ""f ::fJ .L.. :t;). [.; 1:f FEED LIFTING CAM COMPLETE 

56 10658 * * * * 1 11:. d) 16 [.; SET SCREW 1/4X32 L=5.5 

12 



jftJi' iZS 1) ± -Ei'' iZS 1) ~ 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

5 
2 

~5 
47 I 

32 

7l 30 

42 

28 
27 

13 



atti. ~·J±# .. ~·Jtdl 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 
NO l'l6.fofi~ _J _J 

~- ~~ PARTS NAME _J m ....1 m 
PART NO ..... ..... co CD QTY N N N N 

1 16425 * * * * 1 itti 1/4" (~fl!) THROAT PLATE 1!4" (STANDARD) 
2 6031-01 * * * * 1 ittilt.N.>tlt; SCREW 11/64X40 L=9.0 
3 11162 * * * * 1 itti~*N> n t; THROAT PLATE POSITION SCREW 3.4X36 L=5.4 
4 11163 * * * * 1 I:"/ PIN 
5 10061 * * * * 1 1l!ti (~) 1/4"- 3/8" (t;¥) BED SLIDE (RIGHT) 1i4" -318" (STANDARD) 
6 10668 * * * * 1 1lJti;l. / 1) /? SPRING 
7 10667 * * * * 1 1l!ti t:• / PIN 
8 10042 * * * * 1 1l!ti {ti:) 3/16" -114" <•=~) BED SLIDE (LEFT) 3116" -1/4" (STANDARD) 
9 11166C * * * * 1 1! lAi (fJl) BED SLIDE (FRONT) COMPLETE 
10 13085 * * * * 1 lllAi.LI:. N> n t; SCREW 13/64X32 L=4.3 
11 10485 * * * * 1 * •J • 1/4" mtfl!> FEED DOG 114" (STANDARD) 
12 10601 * * * * 2 ~ 1Jii.LI:.N.>tlt; SCREW 1/8X40 L= 7.0 
13 11065 * * * * 1 ~·J±"S' FEED BAR 
14 11066 * * * * 1 ~ •J ti~ltn t; SCREW 1/8X40 L=12.5 
15 11067 * * * * 1 7·:~ 1- NUT 
16 10595 * * * * 1 ::JO)~ FEED LIFTING CAM FORK 
17 10596 * * * * 1 ::10)~7 .J:)L-" OILING FELT 
18 10597 * * * * 1 JJ:d)t}t; SCREW 1/8X40 L=3.3 
19 70129 * * * * 1 ::JO)*.LI:.KVJtlt; SCREW 7/32X32 L=15.0 
20 10599 * * * * 1 ::J 0)*'7 '') :/""- WASHER 
21 16704 * * * * 1 *'JMi FEED DRIVING ROCK FRAME 
22 18065 * * * * 2 ~•JBIUfnt; PINCH SCREW MSXO.S L= 14.0 
23 16705 * * * * 1 ~·J±~t:·;..,nt; FEED BAR HINGE PIN 
24 16706 * * * * 1 ~IJ±i:tl:"/tll,;7"·;.~ 1- NUT 1/4X28 
25 11888 * * * * 1 ~I) fill FEED ROCK SHAFT 
26 10588 * * * * 1 ~ IJ fill;( ~ JL- (jjlj) FEED ROCK SHAFT BUSHING (FRONT) 
27 10522 * * * * 1 ;e ~ 11- (Jiii) .1.1:. KVJ n t; SCREW 6.75X24 L=14.0 
28 11068 * * * * 1 717- LINER 
29 10761 * * * * 1 ;e ~ Jt.- Oiii> JJ:.KVJn t;(:fifi.llf.Jl SET SCREW 6.75X24 L=11.0 
30 10593 * * * * 1 ~ IJflll::tJ 7 -(nq) COLLAR (FRONT) 
31 10764 * * * * 2 JJ:d)tlt; SET SCREW 6.75X24 L=4.5 
32 10763 * * * * 1 ~•JM Cfi) ;e~Jv FEED ROCK SHAFT BUSHING (BACK) 
33 10571 * * * * 1 ;( ~ JL- Cfi) J.l:.d) tl. t; SCREW 6.75X24 L-=20.0 
34 11068 * * * * 1 717- LINER 
35 10522 * * * * 1 ;e ~ Jv Hi> J.I:.KVJ t1. t; (M.Ilf.J) SCREW 6. 75X24 L= 14. 0 
36 10593 * * * * 1 ~1Jei::tJ7-(fi) COLLAR (BACK) 
37 10764 * * * * 2 JJ:d)tl.t; SET SCREW 6.75X24 L=4.5 
38 16708 - * - * 1 ~ •J •un tt .g ~ FEED ROCK SHAFT CRANK 
39 19420 - * - * 2 ~ •1 •ru tt .g ~ ttn t; PINCH SCREW 1/4X28 Lo:16.0 
40 11962 - * - * 1 ~·J~"ftntf.-ll ~ t:•:..- FEED ROCK SHAFT CRANK STUD 
41 11954 - * - * 1 ~ •J -rut.: .g ~ ~: :..-~;t OIL WICK 
42 11953 - * - * 2 ~ •J Mant.: .g ~ ~: :..- JJ:KVJ n ~,; SET SCREW 7132X32 L=5.5 
43 15027 * - * - 1 * IJ NAil tf. .g ~ FEED ROCK SHAFT CRANK 
44 10754 * - * - 1 ~ •J •ru tt .g ~*In t; PINCH SCREW 6.75X24 L=16.0 
45 10758 * - * - 1 Tm •J c ·.:~ ""nnn ~,; HINGE SCREW 11/32X28 L=26.0 
46 3036 * - * - 1 T~IJCJ•.:J i".DD.tlt;'T ·;~" NUT 11/32X28 
47 15021 * - * - 1 T~•J CJ·:~ I" FEED DRIVING ECCENTRIC CONNECTION 
48 10773 * - * - 1 T~•J CJ ·:~ I"=-- i"Jt-r>\J71J:,...? NEEDLE BEARING 

14 



~~v? vr\-, tiZS•J o v ~ 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

4 

21 

16 

14 

28~ 
I 

j 1 
24 25 

20 
19 

35 
29 

27 
26 

15 



J'\ '/? V 1'\-, ""fj! IJ [J '/ ~ 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

NO BB£fli f} ...J ...J ~m £:S PARTS NAME 
...J m ...J m 

PART NO 
,.... ,.... co co OTY N N N N 

1 34031 - * - * 1 1<. ")? v1<.- FEED REVERSING LEVER 

2 10845 - * - * 1 1\ .. ;?vl\-tf:tJ.t.; SCREW 15/64X28 L= 18.0 

3 15208 - * - * 1 1<. ·;~? vl\-fd! FEED REVERSING LEVER SHAFT 

4 10802 - * - * 1 I \ ·;~ ? vI \ - ihiJ 7J 7 - COLLAR 

5 8009 - * - * 1 J..l:d>:bl,; SET SCREW 15/64X28 L=7.5 

6 11942 - * - * 1 vl\-•d!t.: 9 ~ FEED REVERSING LEVER SHAFT CRANK 

7 1365 - * - * 1 vi' -•mt.: 9 * *»:tJ. ~,; PINCH SCREW 15/64X28 L=16.0 

8 11943 - * - * 1 1\·;,?ll*sD·;~ F FEED REVERSING CONNECTION ROD 

9 10712 - * - * 2 I\·;~ ? il*s D ·;~ 1-=l~:b I,; HINGE SCREW 6.75X24 

10 10806 - * - * 1 1\·;~? vl\-jjli:b FEED REVERSING LEVER SPRING 

11 
12 
13 
14 11951 - * - * 1 TJ!IJ D '/ F FEED DRIVING ECCENTRIC CONNECTION 

15 10773 - * - * 1 TJ!IJ D '/ F =- FJ'v/"("'j' IJ /? NEEDLE BEARING 

16 11955 - * - * 1 =x•J:.-? FEED DRIVING ECCENTRIC CONNECTION LINK 

17 11952 - * - * 1 TJ!IJ D ':I Fl::'/ HINGE PIN 
18 11954 - * - * 1 TJ!IJ D ':I Fl::'/)l!j;c; OIL WICK 

19 11956 - * - * 1 ;I. jj* 1) /? FEED REVERSING SHAFT CRANK LINK 

20 11953 - * - * 1 ;I. jj * IJ /? J..l:d) :tJ. 1,; SET SCREW 7/32X32 L=5.5 
21 16707 - * - * 1 t]]~ .it? 7 /? (;fi} FEED REVERSING SHAFT CRANK 
22 19420 - * - * 1 t]]~ .it ?;/?(;fi} tf:b 1,; PINCH SCREW 1/4X28 L=16.0 

23 11953 - * - * 1 t]]~ .it ?;/?(;fi} J..l:d> :b 1,; SET SCREW 7/32X32 L=5.5 
24 11958 - * - * 1 t].)~.it? 7 /?(~} FEED REVERSING MECHANISM SUPPORT LINK 
25 11953 - * - * 1 wm .it?;:.-?(~> J..l:d> :tJ. ~,; SET SCREW 7/32X32 L=5.5 
26 31029 - * - * 1 t].)~.it?7/?l::'/ FEED REVERSING SHAFT CRANK HINGE STUD 
27 11960 - * - * 1 t].)~.it?7/?I::'/5!B;c; OIL WICK 
28 11950 - * - * 1 t]]~ .it? 7 /? (~} 3t .it fib FEED REVERSING MECHANISM SUPPORT LINK 

STUD 
29 10766 - * - * 1 J..l:d);t.}t; SET SCREW 1/4X32 L=7.0 
30 10404C - * - * 1 I\·:; ? ± '3*Jb FEED REVERSING SHAFT 
31 11947 - * - * 1 7J7- COLLAR 
32 10566 - * - * 2 J..l:d>:bl,; SET SCREW 1/4X32 L=5.5 
33 11948 - * - * 1 I 'i. ·:; ? IAJBii :17 7' ·:; f- FEED REVERSING SHAFT BRACKET 
34 10754 - * - * 1 1\ ·:; ?IA!Bii :17 7' ·:; "J..l:d> ;t.} t; SET SCREW 6.75X24 L=16.0 
35 11949 - * - * 2 IM~R:b t; STOPPING SCREW 
36 4135 - * - * 2 7 ·:; " NUT M5X0.8 

16 



;hx±"i:l'(1:J), tJx 
HOOK SADDLE (RIGHT), HOOK 

~5 

23 

34 

~33 31 

29 1 
~3op1 

;;.~ 
28 27 

2 

3 

E(44 
~45 

4 

20~ 21 ~43 

19--[] I __-42 
~ 41 

18---1] t-16 

~:: 
·~17 

36 

D--37 



;IJ~±tl' (~), tJ~ 
HOOK SADDLE (RIGHT), HOOK 

NO gs~fll:~ _J _J ~.m ~.t, PARTS NAME 
_J m _J m 

PART NO ..... ..... co co OTY N N N N 

1 15090 * * * * 1 :h?±~ ( ;(:j) HOOK SADDLE (RIGHT) 

2 15092 * * * * 1 :,..- 1-H·;~ "\'- / PACKING 

3 15091 * * * * 1 :h?±s~m~ :...-? (:5) OIL RESERVIOR (RIGHT) 

4 15007 * * * * 7 JJ:~n~,; SCREW 9/64X40 L=10.0 

5 15095 * * * * 1 :n 7±~ ;e ~ Jt.- Lt.l BUSHING (UPPER) 

6 11176 * * * * 1 JJ:~fdl,; SEREW 7/32X32 L=5.5 

7 
8 10657 * * * * 1 lj\:f 1'- HOOK DRIVING PINION (SPIRAL) 

9 10658 * * * * 1 f:iL ;~~tdl,; POSITION SCREW 1/4X32 L=5.5 

10 10767 * * * * 1 JJ:~n~,; SET SCREW 1/4X32 L=4.5 

11 10644 * * * * 1 '7 ':1 :..- 't'-
' WASHER 

12 15096 * * * * 1 :h?±~J ~ )(.. ("f) BUSHING (LOWER) 

13 11176 * * * * 1 JJ:~n~,; SEREW 7/32X32 L=5.5 
14 15049 * * * * 1 :t-/7--±~ BOBBIN CASE OPENER LEVER 

15 10651 * * * * 1 ~tin!::"/ OPENER LEVER DRIVING SCREW STUD 

16 10727 * * * * 1 ~tJ<n 1::· :...- 7 IJt.- t- FELT 
17 10652 * * * * 1 7- ·:; " NUT 11/64X40 
18 11137 * * * * 1 :t-/7-±~1::"/J'(-( / HINGE STUD OIL FURNISHING TUBE 
19 15050 * * * * 1 :t-/7--±i:l'l::"/ OPENER LEVER HINGE STUD 
20 10727 * * * * 1 :t-/7--±~I::"/7IJL- 1- FELT 
21 10573 * * * * 1 JJ:~n~,; SET SCREW 7/32X32 L=11.0 
22 15051 * * * * 1 :h73mt6Jfi:?(.. BOBBIN CASE LEVER LINK 
23 15502 * * * *· 1 :h7 (~JD HOOK COMPLETE 
24 16407-01 * * * * 1 ~~:h7 HOOK 
25 16407-07 * * * * 1 *'~~~ THREAD GUIDE 
26 16407-08 * * * * 2 ll::~nt; SCREW 
27 16407-05 * * * * 1 it~tli NEEDLE GUARD 
28 16407-06 * * * * 2 JJ:~nt; SCREW 
29 15040-02 * * * * 1 ~:h7 BOBBIN CASE COMPLETE 
30 15040-10 * * * * 1 *-lr.lr'{* BOBBIN CASE TENSION SPRING 
31 16407-11 * * * * 1 *-lr:Jr'{*ll::~n ~,; SETSCREW 
32 16407-12 * * * * 1 *-lf.lrJ{:?(..If.JT-n ~,; TENSION REGULATING SCREW 
33 15502-03 * * * * 1 ~:h7¥J!X HOOKGIB 
34 16407-04 * * * * 3 ~:h7¥Pxll::~nt; HOOK GIB SCREW 
35 15041 * * * * 1 ;f-1::'/ BOBBIN 
36 15052 * * * * 1 :t 1' JL--7- ~ OIL GAUGE 
37 11131 * * * * 1 :t1' JL--7-~;t~J'(-(/ OIL GAUGE GUIDE TUBE 
38 15093 * * * * 1 )IBIJI.IB'il ~ 1' "'\? Jv OIL REGULATING SCREW 
39 15094 * * * * 1 01)/?' 0-RING 
40 10629 * * * * 1 )fili~Bil ~ 1' 1' Jt.-JJ: ~ n ~,; SET SCREW 1/8X40 L=8.0 
41 15048 * * * * 1 ;f-I::'/?--..A:t-/7-- BOBBIN CASE OPENER 
42 10677 * * * * 1 '7 ·:; :..- 't'- WASHER 
43 10650 * * * * 1 ::t-/t--ll::~n~; SCREW 3.4X36 L=6.0 
44 11145 * * * * 1 iJ 7 ±i:l-**1;f Lt :h 7- (J:) PINCH SLEEVE (UPPER) 

45 11146 * * * * 1 iJ 7±i:l'l.f1;f Lt iJ 7- ("'F) PINCH SLEEVE (LOWER) 
46 11144 * * * * 1 tJ7±~*f1-tLtn ~,; PINCH SLEEVE SEREW 7/32X32 L=32.0 

47 10647 * * * * 1 '7·:; ~"t>- WASHER 
48 10646 * * * * 1 tJ7±i:l'JJ:N.>nL; SCREW 6. 75X24 L=28.0 

18 



;h "X ±f=i' (~) 
HOOK ' ;hx SADDLE (LEFT), HOOK 

34 

~ 
~33 

~29 I 
a o 30~ <f 

32 

44 

~36 
45-----L:J 

4~ 
I 

3 

38 

4 

19 



t.r-x±~ (~) , :JJx 
HOOK SADDLE (LEFT), HOOK 

NO gR.I1=1ft:i} ..J ..J :un .11~ PARTS NAME 
..J ID ..J ID 

PART NO 
...... ...... CD CD 

OTY N N N N 

1 15520 * * * * 1 :tr~ ±~ (ii:) HOOK SADDLE (LEFT) 

2 15092 * * * * 1 ~-1-l~·;l:f/ PACKING 

3 15521 * * * * 1 :tJ~±~)!B:$1 /? (~) OIL RESERVIOR (LEFT) 

4 15007 * * * * 7 JJ:d>fdt,; SCREW 9/64X40 L=10.0 

5 15095 * * * * 1 :tJ ~ ± ~ ;~ 9 Jv (J:.) BUSHING (UPPER) 

6 11176 * * * * 1 !l:.d>fdt; SEREW 7/32X32 L=5.5 

7 

8 10657 * * * * 1 1]\::¥ 1'- HOOK DRIVING PINION (SPIRAL) 

9 10658 * * * * 1 tiL ;~d)fdt,; POSITION SCREW 1/4X32 L=5 .5 

10 10767 * * * * 1 !l:.d>fdt,; SET SCREW 1/4X32 L=4.5 

11 10644 * * * * 1 '7 ';/ ~ 1'- WASHER 

12 15096 * * * * 1 :tJ ~ ± ~ ;( :$1 Jl- (""f) BUSHING (LOWER) 

13 11176 * * * * 1 JJ:d>fdt,; SEREW 7/32X32 L=5.5 

14 15049 * * * * 1 -t-7"7-±i:l' BOBBIN CASE OPENER LEVER 

15 10651 * * * * 1 d)t.Jffdl::"/ OPENER LEVER DRIVING SCREW STUD 

16 10727 * * * * 1 d> b,..fd 1::" :..- 7 I JL- t- FELT 

17 10652 * * * * 1 7 '') 1- NUT 11/64X40 

18 11137 * * * * 1 ,._ :17-± i:l'l::" /I~ 1 :1 HINGE STUD OIL FURNISHING TUBE 

19 15050 * * * * 1 -t-:17-±i:l'l::"/ OPENER LEVER HINGE STUD 

20 10727 * * * * 1 -t-:17-±f:l'I::"/7IJI- 1- FELT 

21 10573 * * * * 1 !l:.d>fdt; SET SCREW 7/32X32 L=11.0 

22 15051 * * * * 1 :tJ ~ )I t.E ;( t.i ;i. BOBBIN CASE LEVER LINK 

23 15502 * * * * 1 :tJ~ (*JI) HOOK COMPLETE 

24 16407-01 * * * * 1 ~~:tJ ~ HOOK 

25 16407-07 * * * * 1 *-~P-1~ THREAD GUIDE 

26 16407·08 * * * * 2 ll:.d>fdt; SCREW 

27 16407-05 * * * * 
, it~~ NEEDLE GUARD 

28 16407-06 * * * * 2 ll:.d>nt,; SCREW 

29 15040·02 * »!! * * 1 P>J:tJ~ BOBBIN CASE COMPLETE 

30 15040·10 * * * * 1 *' IAI-7-I"\* BOBBIN CASE TENSION SPRING 

31 16407-11 * * * * 1 *' lliJ-=f I "\ * !1:. d) ;b [.; SETSCREW 

32 16407·12 * * * * 1 *' 1/i.l-=f I"\* lliJ-=f ;b I,; TENSION REGULATING SCREW 

33 15502-03 * * * * 1 P>l:tJ~¥1!x HOOKGIB 

34 16407-04 * * * * 3 P-1 :tJ ~ i!JI x .11: d> :b t,; HOOK GIB SCREW 

35 15041 * * * * 1 #t::..- BOBBIN 

36 15052 * * * * 1 -t 1 Jv .;=-~ OIL GAUGE 

37 11131 * * * * 1 -t1 Jv?'-~~P-11~1:1 OIL GAUGE GUIDE TUBE 

38 15093 * * * * 1 jdjl/i.J.eii ~ 11' '" OIL REGULATING SCREW 

39 15094 * * * * 1 0 1)/7 0-RING 

40 10629 * * * * 1 )IB IAI.B7i ~ 11' J" !1:. d> :b t,; SET SCREW 1/8X40 L=B.O 

41 15048 * * * * 1 #t:::/7"-A-t-7'7- BOBBIN CASE OPENER 

42 10677 * * * * 1 '7 ';I~ 1'- WASHER 

43 10650 * * * * 1 -t-7'7-!l:.d>:b[.; SCREW 3.4X36 L=6.0 

44 11145 * * * * 1 :tJ ~±~*ff;tlt :tJ?- (J:.) PINCH SLEEVE (UPPER) 

45 11146 * * * * 1 :tJ ~ ±~tf1•1lt :tJ?- ('"f) PINCH SLEEVE (LOWER) 

46 11144 * * * * 1 :tJ ~±~t:fM lt:b t; PINCH SLEEVE SEREW 7/32X32 L=32.0 

47 10647 * * * * 1 '7 ';I~ 1'- WASHER 

48 10646 * * * * 1 :tJ~±~!I:.d>:b[.; SCREW 6. 75X24 L=28.0 

20 



ii!JT-tli 
TENSION 

22 

21 



WIJT-:fli 
TENSION 

NO fill~-~ 
PART NO 

1 10961C-A 
2 10961 
3 10957 
4 10952 

5 19531 
6 19532 
7 19533 

8 28206 

9 19513 

10 10962 

11 10953 
12 10694 
13 8144682 
14 19534 
15 10678 
16 19422 
17 10690 
18 10650 
19 
20 15517 
21 15055 
22 10720 

...J 
...J m -' ...... ...... CD 
N N N 

* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 

...J :t.a ~~ PARTS NAME m 
CD OTY N 

* 1 II!FHJHH ( ~ 1. 4) TENSION BRACKET COMPLETE 

* 1 lfllf-tfj TENSION BRACKET · 

* 1 -~H9> ~ iV> f~ t:' / TENSION RELEASE PIN 

* 1 *~ ~ !V)~~t:' / (~) TENSION RELEASE PIN (LONG) 

* 4 lfllf-llll TENSION DISC 

* 2 A.-nn TENSION RELEASE WASHER 

* 2 illJX,f. .A 7' 1) / ~i ( ~ 1 • 4) TENSION SPRING 

* 2 0 - v · ;.~ 1- .A 1- ·;1 I 'i- NUT WASHER 

* 2 o-v·:~ t-7 ·:~ 1- NUT 1/4X40 

* 1 *~f-~ (!{) THREAD CONTROLLER STUD 

* 1 *-51-A 1' 1) /':f THREAD CONTROLLER SPRING 

* 2 =.mnn THREAD CONTROLLER DISC 

* 1 =.m:nn.ll:!V>t.J.t.; SCREW 3/32X56 L=12.2 

* 1 o-v·:~ t-7·:~ t- NUT 

* 1 *~~!V>t.li TENSION RELEASE PLATE 

* 2 *~ ~ !V)tfj~~t.l.l,; SCREW 

* 1 .A /I):...-?~ THREAD CONTROLLER SPRING STOP 

* 1 .A/ I)/? ~J.I:.!V) t.J,l,; SCREW 3.4X36 L=6.0 

* 1 **1~ THREAD RETAINER 

* 1 **-fflli:.!V>t.l.l,; SCREW 11/64X32 L=9.0 

* 1 *~~!V>t:':...- (A) TENSION RELEASE PLATE ROD 

22 



~~m 
LUBRICATION 

10 

20~ 

21____.-Q 

11 

8 

t1:2::\ 
18~ 

~-1~ rt ~ 1~ 

23 



~~dJ 
LUBRICATION 

NO $£&-I} _. 
PART NO 

,... 
C\1 

1 15063C * 
3 15087 * 
4 6333 * 
5 15511 c * 
8 15088 * 
9 6333 * 
10 15508 * 
1 1 6333 * 
12 15509C * 
15 15097 * 
16 6333 * 
17 15077 * 
18 11106 * 
19 11108 * 
20 11085 * 
21 11069 * 
22 11070 * 
23 11071 * 
24 11069 * 

_. 
m 
1'-
N 

* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 
* 

_. :tm £~ PARTS NAME _. m 
CD CD OTY N C\1 

* * 1 t:.=.-Jl-7 .:1- '1 Wll OIL TUBE AND OIL WICK 

* * 1 t:.=.-Ji-7.J.-7t'Jl~ (A) RETAINER 

* * 1 !I:.N.>tJ[; SCREW 9164X40 L=6.5 

* * 1 t:.=.-Ji-7.J.-:7" (~,0) OIL TUBE AND OIL WICK 

* * 1 t: .=.- Jl-7 ..J..- 7"t'Jl ~ (B) RETAINER 

* * 1 !I:.N.>tJL; SCREW 9164X40 L=6.5 

* * 1 t: .=.- '" 7 ..:1 - 7· tiP~ (C) RETAINER 

* * 1 !I:.N.>tJL; SCREW 9/64X40 L=6.5 

* * 1 t: .=.-JI-7 .:1 -7· Wl) OIL TUBE AND OIL WICK 

* * 1 t:.=.-Ji-7..J..-7"t'Jl~ (D) RETAINER 

* * 1 !I:.NJtJ[; SCREW 9/64X40 L=6.5 

* * 1 r{·:; 1.:'~~ :.-? BED OIL TUBE CLAMP 

* * 1 ~ ~ / ? 7 I Jl- 1- OIL FELT 

* * 1 !I:.N.>tJL; SCREW 1/4X32 L•13.0 

* * 1 T*i.,c ~Jv~~ OIL STOP SCREW 7/16X28 

* * 1 Tflii.,C ~ '" 7 IJI- 1- OIL FELT 

* * 2 ]!IJ$)C ~ }1,~~ OIL STOP SCREW 7/16X28 

* * 2 ~~Jt·;~~/ PACKING 

* * 4 m I) $ )C ~ Jl, 7 I Jl- J- OIL FELT 

24 



!ijif!.g 
ACCESSORIES AND ATTACHMENTS 

7 

~ 5 

4 

26 
25 

(• ~-~" ((I 
33--! 

II ~ ~ ~ 28 

~ ~ 32 31 30 29 

38 

36 5 

25 

3 

r1h 
@\;® 
~ 

2 ' 

13 

1 

37 

12 



lift II~ 
ACCESSORIES AND ATTACHMENTS 

NO es~•~ 
_, _, fti .f..:t PARTS NAME _, m _, ID 

PART NO " " co Q) 
QTY (\1 (\1 (\1 (\1 

1 10947 * * * * 1 *.3! "'( i! '':) "' THREAD UNWINDER COMPLETE 
2 11887 * * * * 4 ~~;.,~ MACHINE REST 

3 6055 * * * * 4 n NAIL 
4 11886 * * * * 2 ~:/:.-t::.-~~ MACHINE HINGE CONNECTION CUSHION 
5 6055 * * * * 4 n NAIL 

6 11169-A * * * * 2 ~://1::/~ MACHINE HINGE CONNECTION 
7 11170 * * * * 4 t:/~J.t.Y>nt; SCREW 6.75X24 L=7 .5 
8 15080 * * * * 1 ~§':tt DRIP PAN 
9 15081 * * * * 6 *nt,; DRIP PAN NAIL 
10 15082 * * * * 1 ~V:A. DRIP PAN DRAIN JAR 
11 10735 * * * * 1 V~..l:.tfi!·:J 1- KNEE LIFTER COMPLETE 
12 6052 * * * * 3 *nt,; KNEE LIFTER SCREW 
13 15101 * * * * 1 **i! i! '':) " BOBBIN WINDER COMPLETE 
25 N0122 * * * * 6 &t NEEDLE 
26 15041 * * * * 12 ;f-t:;... BOBBIN 
27 10747 * * * * 1 ~Av/7 (1/16 { /7) WRENCH 
28 11487 * * * * 1 ~Av/7 ( 3 ~ ')) WRENCH 
29 11969 * * * * 1 ~Av/7 ( 2. 5 ~ IJ) WRENCH 
30 8121 * * * * 1 F71'J(- (1j\) SCREW DRIVER (SMALL) 
31 8120 * * * * 1 F71'J(- (E:j:l) SCREW DRIVER (MIDDLE) 
32 8118 * * * * 1 F71'J(- (*) SCREW DRIVER (LARGE) 
33 8180 * * * * 1 +:J:: F71' ~~- SCREW DRIVER (CROSS TYPE) 
34 8125 * * * * 1 )lkj!L, OILER 
35 8124 * * * * 1 ~ ://iJJ'(- MACHINE COVER 
36 11193 * * * * 1 )lk OIL 
37 8132-B * * * * 1 •m~~ ACCESSORIES PACK 
38 10748 * * * * 1 ;I.'Ji:t.v/7 DOUBLE HEAD WRENCH 
39 11196 * * * * 1 t: :.rt! ';I t- TWEEZERS 

26 



. }Jij~~ 
PARTS AVAILABLE AT EXTRA CHARGE 

11 

27 

3~ 
4-~ . 

1 



g~:ffi8l. 
PARTS AVAILABLE AT EXTRA CHARGE 

NO 1!11~&-ij ...J ...J rta .fa~ PARTS NAME 
...J m ...J m 

PART NO .... ,..._ II) II) 
QTY N N N N 

1 15098 * * * * 1 -"Jvt-:t.i-t: BELT GUARD 
2 11162 * * * * 2 .1.1: &f) t.ll,; (J:} SCREW 3.4X36 L=5.4 
3 10650 * * * * 1 .i.l:&t.>t.ll,;("f) SCREW 3.4X36 L=6.0 
4 11142 * * * * 1 '7·,:~~1-- WASHER 
5 15099 * * * * 1 -"Jv t- :t.i- t: (J:} tJJ\- BELT GUARD (TOP} COVER 
6 12418 * * * * 1 .i.l:&t.>t.lt; SCREW 13/64X32 L=9.0 
7 15121 * * * * 1 -'X"Jv t-:t.i- 1-" C"F) tJJ\- BELT GUARD (BOTIOM} COVER 
8 15122 * * * * 1 "'Jv t- :t.i- t: ('"F) jJJ\- (1]\) BELT GUARD (BOTIOM) COVER (SMALL) 

9 11830 * * * * 1 .i.l:&t.>t.ll,; SCREW 9/64X40 
10 15081 * * * * 2 *t.ll,; SCREW 
11 16287 * * * * 2 '7 ·;; ~ 1-- WASHER 

28 



1\J 
10 

?'-::/~ 
TABLE OF GAUGE PARTS LSW-27L, LSW-27BL 
.-------

Q)» 
~G9 ~ ~ ~ 

ttm iH*-(n L; M> W~-i: it~ )!1Jtifi 

GAUGE SIZE NEEDLE CLAMP PRESSER FOOT THROTE PLATE FEED DOG 
WITH SCREW 

inch mm 

1/8" 3.2 11202 10462 16422 10482 

3/16" 4.8 11203 10463 16423 10483 

7/32" 5.6 10024 10464 16424 10484 

1/4" 6.4 11204 10465 16425 10485 

5/16" 7.9 11205 10466 16426 10486 

3/8" 9.5 11206 10467 16427 10487 

7/16" 11. 1 10028 10468 16428 10488 

1/2" 12.7 10029 10469 16429 10489 

9/16" 14.3 10030 10470 16430 10490 

5/8" 15.9 10031 10471 16431 10491 

3/4" 19.1 10032 10472 16432 10492 

7/8" 22 .2 10033 10473 16433 10493 

1" 25.4 10034 10474 16434 10494 

1-1/4" 31 .8 10035 10475 16435 10495 

1-1/2" 38.1 10036 10476 16436 10496 

grj~~ 
PARTS AVAILABLE AT EXTRA CHARGE 

~ 

~~r" ~ <:::> 
I' 1 

' I . :: t: 
I' I 

'...';:.: ... .. ' 

~:!~~~~~:-:· 
I 

Ill~ (~) Ill tli (;5) 7-c/ti- tf -t: ll:.dJnL; '7 •') :/-\"-

BED SLIDE BED SLIDE FINGER SET SCREW WASHER 

(LEFT) (RIGHT) GUARD 

10041 10060 10995-01 10749 10677 I 

• 

10042 10060 10995-Q1 10749 10677 

10042 10061 10995-01 10749 10677 

10042 10061 10995-01 10749 10677 

10043 10061 10995-03 10749 10677 

10044 10061 10995-03 10749 10677 

10045 10062 10995-03 10749 10677 

10045 10062 10995-03 10749 10677 

10045 10062 10995-02 10749 10677 

10046 10063 10995-02 10749 10677 

10047 10063 10995-02 10749 10677 

10048 10064 10995-02 10749 10677 

10049 10064 10995-02 10749 10677 

10050 10065 - - -

10051 10065 - - -



w 
0 

.;t-:Y~ 
TABLE OF GAUGE PARTS LSW-28L, LSW-28BL 

Q)) 'om l l ~ 
Urt:J U.f*(t.l t.;f-:tl <Ptlll~ ~~1111 ~ itt& 

GAUGE SIZE NEEDLE CLAMP VIBRATING LIFTING THROTE PLATE 
WITH SCREW PRESSER FOOT PRESSER FOOT 

inch mm 

1/8" 3.2 10002 10282 10182 16422 

3/16" 4.8 10003 10283 10183 16423 

7/32" 5.6 10004 10284 10184 16424 

1/4" 6.4 10005 10285 10185 16425 

5/16" 7.9 10006 10286 10186 16426 

3/8" 9.5 10007 10287 10187 16427 

7/16" 11.1 10008 10288 10188 16428 

1/2" 12.7 10009 10289 10189 16429 

9/16" 14.3 10010 10290 10190 16430 

5/8" 15.9 10011 10291 10191 16431 

3/4" 19.1 10012 10292 10192 16432 

7/8" 22.2 10013 10293 10193 16433 

1" 25.4 10014 10294 10194 16434 

1-1/4" 31 .8 10015 10295 10195 16435 

1-1/2" 38.1 10016 10296 10196 16436 

}]lj~~ 
I 

PARTS AVAILABLE AT EXTRA CHARGE 

~.&.> 
I 00 
I 00 

~ 
~:: <:> <> •I 

~~ ' ,, 
) :':: 
~.::= ... ···~>·-:.~~ 

'':.:.",-~-:~-

J!IJ~ 1il t& (ir:) 1ilt& (;E) 7-<:.--n-ti-r li:.d.lt.ll.: 7 ·.1:/'1'-

FEED DOG BED SLIDE BED SLIDE FINGER SETSCREW WASHER 

(LEFT) (RIGHT) GUARD 

10482 10041 10060 10937-01 10749 10677 

10483 10042 10060 10937-01 10749 10677 

10484 10042 10061 10937-01 10749 10677 

10485 10042 10061 10937-01 10749 10677 

10486 10043 10061 10937-02 10749 10677 

10487 10044 10061 10937-02 10749 10677 

10488 10045 10062 10937-03 10749 10677 

10489 10045 10062 10937-04 10749 10677 

10490 10045 10062 10937-04 10749 10677 

10491 10046 10063 10937-05 10749 10677 

10492 10047 10063 10937-06 10749 10677 

10493 10048 10064 10937-07 10749 10677 

10494 10049 10064 10937-08 10749 10677 

10495 10050 10065 - - -
10496 10051 10065 - - -

-







© SEIKO SEWING MACHINE CO., LTD. 
11-3, lmado 1-chome, Taito-ku, Tokyo 111·8534, Japan 
TEL:+B1·3-3872-6173,4{0verseas group) 
FAX:+Bl-3-3873·6596 
E·Mail:selk0001 @ tctv.ne.jp 
www. tctv.ne.jp/seikOOO i I 

Part No. PB24500 (0702) 
Rev. 2 




